
BEFORE THE NATIONAL GREEN TRIBUNAL,
PRINCIPAL BENCH, NEW DELHI

M.A. No.879 of 2013
In

Original Application No.299 of 2013

IN THE MATTER OF:

Krishan Kant Singh & Anr.
Vs.

National Ganga River Basin Authority & Ors.

CORAM : HON'BLE MR. JUSTICE SWATANTER KUMAR, CHAIRPERSON
HON'BLE MR. JUSTICE M.S. NAMBIAR, JUDICIAL MEMBER
HON'BLE DR. D.K. AGRAWAL, EXPERT MEMBER
HON'BLE DR. R.C. TRIVEDI, EXPERT MEMBER

Present:	 Applicant :	 Ms. Preeta Dhar and Ms. Pallavi Jalware,
Advocates
Mr. Aagney Sail, Local Commissioner

Respondent No. 1&2:	 Mr. Vikas Malhotra and Mr. M.P. Sahay,
Advocates

Respondent No. 3:	 Mr. Alpana Poddar and Mr. Raj Kumar,
Advocates with Mr. S.L. GuncUhi, Law Officer

Respondent No. 4:	 Mr. B.V. Niren, Advocate
[...]
C: Air Pollution and its Control
Sources of Air Pollution Boiler (Cap. 40 TPH)
â Type	 of	 Fuel	 used	 with

consumption
Bagasse and Bio Gas

>	 Stack details RCC made, H=45 m and dia = 2.2 mtr.
>	 APCS details Wet scrubber

5. Samples collections points N.A.	 due to non-operational	 due to rainly
(if collected) season.

Remarks:
Unit was under lock out by the Farmers hence could not be inspected and
photographs could not be taken.

Name of officials
inspecting

Name & Designations Signature 

S1/1.11./
Sh. Shriance Jain, Sc 'D', CPCB

Dr. B.B. Awasthi, R.O. UPPCB,
Meerut
Shri	 A.K.	 Tiwari,	 AEE,	 UPPCB,
Meerut
Shri	 J.N.	 Tiwari,	 JEE,	 UPPCB,
Meerut
Dr. Sananda Sinha, RA, CPCB

Sh. K.S. Rawat, JLA, CPCB

______

uk„S.
Date	 of
Submission

report 08.09.2014

n.Qrba.cpcb , algmail.com Distillery Format modified considering NGT directions

1

2



Seconda TreatmentPrima Clarifier

Photographs indicating locations:

Blood Coa.ulation Unit

CENTRAL POLLUTION CONTROL BOARD
NGRBA Cell

joint inspection Report: Slaughter House

Date of Inspection: 10.9.2014
_

A: General Information
Name of the unit and address M/s.	 Nagar	 Nigam	 Pashuvaishala,	 Village

Ghoshipur, Meerut, Uttar Pradesh
Name of the Proprietor/ Contact
person - Designation
Contact No.

Mr. Mohd Naseer S/o Mr.	 Khacheru, Gate
Keeper
-



—
LIE II al MIS um. wiriera it al 1111121a AMPS I I If

Activated Carbon Filter & Sand Filter Sheds

Remarks:

The industry was found closed.

Industry Is closed since 16-01-2013 as per closure order dated 15.01.2013 issued by
Uttar Pradesh Pollution Control Board (copy enclosed) for the reason of discharging the
effluent directly into East Kali River without having completing their construction work of
ETP.

Name of officials
inspecting

Name & Designations Signature

Shri Shriance Jain, Sc. 'D', CPCB colv,,,..,,

Shri	 Ankit	 Singh,	 AEE,	 UPPCB,
Meerut
Shri	 N.K.	 Tyagi,	 AEE,	 UPPCB,
Meerut
Shri	 N.M.	 Tripathi,	 S.A.	 UPPCB,
Meerut
Dr. Sananda Sinha, RA, CPCB

.
Shri Girish Chand, Attendant

C
2 Date	 of	 report

Submission
10.09.2014

.411111441V12411.W."""'......".*



   

t44, 4, 4"

nicc1	 sr TtV WOVE 140-4[T (fl A
MAR PRADESH POLLUTION oN Rol 	 RD

011.0111•11111n0011 

vdmr," 

I cs:	 6,
Ti4TI Rim 	  /Tft.---3/1,7-c4-189/4v-e/zti1o;int12

7k-4T 14,

quzwair

FAITR, ttRty,
ki-a

r;(1

()8. 311 rhj

 11"gd

Th	 O7711117Trei T'17 	 4 M,	 f;133 -60	 Ili tigl'cl ;11 ib I z.1 	k 153	 -;;Tcy,:1;;=!;,.

	

W211, tr? 014,1t7 t,	 (Treft71	 f24IIIPT	 .1974 -,•;;/	 :1

71; w=t1 ,11 t't

	

771.: iltvito;	 ri. g .]:1	 114 ii() IT31.7414-racr1	 ,

1,,r7Itt ti 'et grrir(7.. ti 3t-TWItr	 TTZ11 • fsr114-7-7	 ;r;	 ;;	 1; ; r i	 ;

.3Bmg sttcb-711zf	 T f411 7/lit 111 , tif)t 
(9:41) 	 APtpTI \7171	 rAf$7T,1	 ZT1'7';=:71 ki-s'3	 ';	 t-1:17 -,FTZ ":27

fkriTur '430 ;T11 f$T..1	 t 1-1. 1q crc-4711e11 UTZT tue").i .	 •

1i ThT ?IIt i qi?t	 t * ct) t .i	 7ROZ:AtfuT fk<17'<ji	 T iiTTF:nt)	 1,-) 74

31-3-17T 	  WiT3t1 41ft'fi -ttig	 tt5tM--714311/ 1'	 i'-

fir 717.111	 ctI ui rat 7-tre-zi	 zut745T1	 ITT-H

11ZIT t	 4)-4	 	  ct)R4Ici	 t(13	 3lThii	 RI 1'1,:c171 1.16';	 ;::	 12 ;;:

%TIT TRIT t I r4"--11.T.T)	 25.12.12	 :61 rlit4.17	 771-71	 Z5F,,i'I	 Thin()	 2H';

fkrz/o,	 Trff3-280 P:i.n/ttO cP1I 

TiT7lei	 3a'<fi 	I

7ra:	 3 ,-1 :<)54:1	 TITTZ`'21	 t17	 ;

3110171/1- 1974	 LITZ1 '--33(tZ)	 Z;11:4	 411	 !	 Vii*?•1	 17.1

-frtzt	 tot,t..71 ,)	 0 0 TTvi .,441-1T71	 	  i

747(111 3) .00(fiWl	 :-

(Owl *or& qkln 013. 41 kV+, prbet, V.4 .4:.	 l'tv ;III l',I. I, .;	 t'" Ii. 	 . l ,!,/iIIII kl!ao,1,

n1141(1 Tr4, Kwa-7115w,	 I. ;4; ti N....:,t, I t.,.I. n ,,,, !1( oft

‘7n114 ; Oh22- 2120E111. 277t1M. vneol	 Pho;K: (15r.- : - N s; I.

latii .-0%22 .-2?,0704	 F.,. ;IS!: 27211,41

-A74- itru?;tippeb.cuin	 c-maii: id.: a upeci,,,,,,

4-411;ve- re wwmprch.com	 \N f I) Site; ,s•Am.,11.1,vt...o.,

Fokter',51x....



I	 lit'. ft	 3tZ4	 1() -,1 , 1'zi"c•RThc;11. -TV ft MI r.17:

17 1797 7.5TTRThic	 '41 37e, TR. I

2	 1	 I 4117111'1 1 .1)	 i)()	 I , i II	 73

1 =.7;1. Ort57, ir477,rn fkm .	. ',.! ;,; 1. •	 	 ,':1

"d-ct710 1;11.17,	 iblZ -it

(,,;!1.171,10 41,111

q7.7".F.; 4,017:1(74)

1^1-t10 .1-5t, i'173	 31f7;f2i..0)d I
2,	 9-7, 3171,-, , 7,TR fkr,-...7 , tqz w)).	;;

retti	 	  3T1kAT ifEr-f

34 •M711-4 zo)1117511, *ao 'TrcF

' 3TRITT't 3ftz1Tc-fl irT#R11-1, 1451

/5.	 4)71141	 7014077713,7i---Tur .4.'ri,A73	 35,TN.:F, ;;I p.7 :77,	 .;:cq

.17.n-,:71



Joint Inspection Report

Sugar & Distillery Industries

Moradabad, Rampur and Sambhal Region (UP)

Hon'ble Tribunal directed, vide order dated August 5, 2014, CPCB & UPPCB

to carry out the Joint Inspection of the Sugar & Distillery units functioning on the

banks and nearby ricer Ganga and Yamuma and discharging their effluents into

river.

In this view, a team of CPCB & UPPCB comprises of the following officials

visited the Sugar Distillery units in Moradabad, Rampur and Sambhal Regions
(UP)

Officials from CPCB, Delhi Officials from RO Moradabad UPPCB 

Shri Vijay, AEEShM K Biswas, Sc 'C'

Shri Ananda Kumar Ngangom, JRF Shri P P Singh, JE

The following industries were inspected by the above team during 2nd

September, 2014 to 4 th September, 2014. The summery table indicating the desired

information is given below;

Summery Table: Status of Sugar and Distillery Units operating in Moradabad,

Rampur and Sambhal Region (Under regional office Moradabad, UPPCB)

SI.
No.

Name &
Address of
Industry

. Cat
ego
ry

 Date
of
luspe
ction

Operational
Status

ETP
Status
Y/N

 APCS
Status
YIN

. Water
Re q uireme
nt
(Industrial)
(2013-14)

Resource
of Water

Water Meter
installed for
consumptio
n (Yes/ No)

 Possibl
e
recipie
nt
water
Bodies

Detailed
'	 i-•inspecao
n report

M/s Triveni Sug 2/9/ Non- YES YES 2570 Ground Yes River	 Koal Annexure
Engineering &
Ind. Ltd.(Sugar
Unit), Milak

ar 2014 operational
due to off
season

water (Ramganga)	 4

Narayanpur,
Tends, Rampur

2 M/s Rana Sugar Sug 2/9/ Non-
r--

YES YES 4404 Ground No RaJUilard Annexure
Ltd. (Unit 3),
Belwara,
Manpur,
Moradabad.

ar 2014 operational
due to off
season

water drain
(Ramganga)

-II

3 M/s Triveni Sug 2/9/ Non- YES YES 2700 Ground Yes Lapakana Aix le X LI 11:

Engineering &
Ind. Ltd.(Sugar
Unit), Rani

or 2014 operational
due to off
season

water cirri'
(Ramganga)

-Ill

Nagai, Tehsil-
Thakurdwara,
Moradabad

4 M/s Deewan Sug 3/9/ Non- YES YES 2265 Ground No Ramganga 1 AnnexureH
Sugar Ltd.,
Agwanpur,
Kanth Road,
Moradabad

ar 2014 operational
due to off
season

water -IV

5 M/s D.S.M. Dist 3/9/ Non- YES YES 1800 Ground Yes Soar River Annexure
Siigar (Distillery
Division),
Asmauli,
Moradabad

iUer
y

2014 operational
closed by
own since
9th June 2014

Water (Gauge) -V

M/s DSM Sugar, Sug 3/9/ Non- YES YES 4050 Ground No
.Soat River Annexure	 .



1900 Ground
water

YES

No

Non-
operational
due to off
season

ar

Sug
ar

Sug
ar

2014	 operational
due to off
season

3/9/	 Non-
2014 i operational

3/9/
2014

Non-
operational
due to off
season

YES	 YES 1-3400

YES 3000

Ground
Water

Ground
water

Yes

Sug
ar

y

4/9/
2014

4/9/—
2014

r—OperatitTnal

Operational

Non-
operational
duo to off
season

YES

YES

YES

YES

YES,
Howev
as,
Show
c asu s e
notie
issued
by
Spas
to
upgrad

tS —7050

•

Ground
Water

No

Yes

11	 M/s National	 T4/9/

Industrial	 filler	 2014

Corporation Ltd.

Raja ka
sahaspur, Bilari,
Moradabad.

12	 M/s Ajudhya	 Sug	 4/9/

Sugar Mills, Raja	 ar	 2014

ka sahaspur,
Bilari
Moradabad

Asmoli, Dist-
Sambhal

7s DSM Sugar
Mills, Vill-
Rajpura, Dist-

! Sam bloat

8	 M/s Rana Sugar
Ltd. (Unit 4),
Karimganj,
Shahabad,
Ram • ur

10

(Ganga)	 -VI

tviahava 7,,Glexure
(Gangs)	 -v11

RagWg  AnneLTe
-VIII

Sahaspura r AnnexuTh—T,
Drains-Aril _xi

Rivet.
1.(Ramganga)1

Sahaspura Anneure
Drains-Aril -XII

River
(Ramganga)

)3.5

M/s Rudra Bilas
Kisan Sahkari
Chini Mill,
Bilaspur,
Rampur

6600 Ground
water

Yes

Kosi River	 Annexure.
(Ramganga)

1320 Ground
Water

Kulli River	 Annexure
West Regul	 -X

River (
Ramganga)`

Overall Observations:

All the nine sugar units were not in operation during inspection due to off

season. The units are having ETP and APCS installed. However, the APCS

installed in M/s Rudra Bilas Kisan Sahkari Chini Mill, Bilaspur, Rampur,

needs upgradation and UPPCB has already issued show cause notice for the

same. Since, the units were not in 
operation, the performan.ce. of Cne

ETP/ APCS were not be evaluated.

Two distilleries among three were in operation on the day of inspection and

one unit was closed by its own since 9 th June, 2014.

Samples (Air & effluent) were collected from the two operational distillery

units; the analysis result is awaited from laboratories.

9

Shri M	 iswascirClit	
Shri Vijay, AEE

CPCB Delhi	
Moradabad, UPPCB



S S

(Pit{1)
CENTRAL POLLUTION CONTROL BOARD

NGRBA Cell
Joint inspection Report: Sugar

A: General Information
Name of the unit and address M/S Triveni E ngineering and Industries Ltd.

Vill-Milak	 Na rayanpur,	 Tehsil-Tanda,	 Dist-
Rampur.

Name of the Proprietor/ Contact person
Designation
Contact No.

-Shri Amej Ku mar Singh,
AGM, HR & A dmin,
MOB. No- 09 719402388

Year of Commissioning. 2007
Sector Private5. Production details.

Products
Installed Prod. Cap
Operating capacity

Sugar
500 MTD

6. Cane crushing capacity 5000 TCD
Cane crushed last year 3600200.799 MT
Molasses generation (2013-14) 17909.6 MT
Press Mud generation (2013-14) 16777.9 MT
Operational status Non operatio al due to off season

B: Water Pollution and its Control:
Water Supply Source(s)

Water Consumption (KLD)

Tube well

Industrial 2570 KLD

Domestic 330 KLD
Water Meter to show consumption Available

Flow measuring device installed at outlet
of ETP Not Available

Waste	 Water	 generation	 (KLD)	 (before
treatment) (2013-14)
> Industrial
> Domestic

750 KLD
260 KLD5. Waste Water treatment capacity (KLD)

> Industrial
> Domestic

750 KLD

ngrba.cpcb@gmail.com Sugar Format modified considering NGT directions

Date of Inspection: 02-09-2014



2

Details of ETP
>	 ETP Description with flow diagram

â 	 Details of Reverse Osmosis plant, if any
>	 Details of Multi Effect Evaporator, if any

•

Oil	 Skimmer- Equalization Tank - Primary

Clarifier	 —Aeration	 Tank	 (I	 &	 II)

—,Secondary Clarifier --> Carbon & Sand filter

—Sludge Thinker

Waste	 water	 discharged	 (after
treatment)(KLD)
> Industrial
Domestic

750 KLD
260 KLD

Mode	 of	 disposal	 of	 treated	 effluent
(Details)

On Land (Ferti Irrigation)

Sample distributed into no. of parts (2/3) N/A

Sludge disposal mode On land as manure

Effluent	 collection	 locations	 &	 analysis
results (if collected)

Locations Parameters
pH BOD

(mg/I)
COD
(mg/I)

TSS
(mg/I)

Outlet

Others

(I) Information regarding Ferti-irrigation
Details of treatment effluent before Ferti-

irrigation

Treated effluent after Carbon & Sand filter	 is

stord in lined lagoon

2800 KL

Command area for irrigation (available

land area)

50 Acres

System for dilution of treated effluent

required for ferti-irrigation

Not Required

System of transportation of treated

effluent upto field.

Flexible pipe line

..
Formal agreements with farmers for using

treated effluent

Consent by farmers

Storage facility available for treated

effluent during low demand period

As per (1)

Quality of effluent being used for ferti-
irrigation

Not available

Ground water monitoring network Not available

ngrba.cpcb c„Q-mail.com Sugar Format modified considering NGT directions



C: Air Pollution and its Control
Sources of Air Pollution Boiler of 90 TPH
>	 Type of Fuel used with consumption Bagasse- 1080 MTD

>	 Stack details 65 Meter Stack, I.D. of Stack-3.4 M

>	 APCS details 1. Wet Scrubber System.

5. Samples collections points
(if collected)

PM (mg/Nm3):

Pic 2: Aeration tank II

Pic 4: Treated effluents stored at Lagoons

3

otographs depicting status of industries:

n_grba.cpcb@gmail.com Sugar Format modified considering NGT directions



4

E. Route of effluent to reach river Ganga/Yamuna

No Drain nearby, River Kosi about 5 KM

1 Name of officials
inspecting

Name & Designations Signature

Shri M K Biswas, Sc 'C'
CPCB Delhi
Shri Vijay, AEE
Moradabad, UPPCB
Shri P P Singh, JEE
RO Moradabad, UPPCB
Shri Ananda Kumar Nangom, JRF
CPCB Delhi

2 Date	 of	 report
Submission

oiht	 r.e.e/d;*.scvt / D-4 /

ngrba.cpcb@gmail.com Sugar Format modified considering NGT directions



191-141Ceettfr2-C — 	 6

17
co4e

CENTRAL POLLUTION CONTROL BOARD
NGRBA Cell

Joint inspection Report: Sugar

Date of Inspection: 02-09-2014

A: General Information
Name of the unit and address M/s Rana Sugar Limited

(Unit: BELWARA)
P.O. Manpur, Teh. & Distt-Moradabad (U.P.)

Name	 of	 the	 Proprietor/	 Contact
person - Designation
Contact No.

Shri Sunil Kumar Srivanstava
GM (Production)
Mob. No.: 9997199316

Year of Commissioning. 2008
Sector Private

5. Production details.
Products
Installed Prod. Cap
Operating capacity

Sugar
600 MTD

6. Cane crushing capacity 6500 TCD

Cane crushed last year 5,10,432 MT

Molasses generation (2013-14) 26763 MT

Press Mud generation (2013-14) 19944.5 MT
__.

Operational status Non operational due to off season
B: Water Pollution and its Control:

Water Supply Source(s)

Water Consumption (KLD)

1. Tube well

Industrial 4404 KLD

Domestic 20 KLD

Water Meter to show consumption Not available

Flow measuring device installed at
outlet of ETP

Not available

Waste	 Water	 generation	 (KLD)
(before treatment) (2013-14)
> Industrial
â Domestic

2000 KLD
16 KLD

5. Waste	 Water	 treatment	 capacity
(KLD)
> Industrial
> Domestic

Capacity-2000 KLD

rigrba.cpcbagmail.corn Sugar Format modified considering NGT directions



2

Details of ETP
>	 ETP	 Description	 with	 flow

diagram

â 	 Details of Reverse Osmosis plant,
if any

>	 Details of Multi Effect Evaporator,
irany

Oil	 &	 Grease	 Trap	 - Equalization	 Tank

- Primary	 Clarifier	 - Aeration	 Tank

- Secondary Clarifier - Sludge Drying Bed

Waste	 water	 discharged	 (after
treatment)( KLD)
> Industrial
Domestic

2000 KLD
16 KLD

Mode of disposal of treated effluent
(Details)

On land (Ferti Irrigation)

Sample distributed into no. of parts
(2/3)

Not Required

10. Sludge disposal mode Oil & Grease burned in Boiler mixed with
bagasse

used as manure
11. Effluent	 collection	 locations	 &

analysis results (if collected)
Locations Parameters

pH BOD
(mg/I)

COD
(mg/I)

TSS
(mg/I)

Outlet

Others

(I) Information regarding Ferti-irrigation 
Details of treatment effluent before 	 --

Ferti-irrigation

Command area for irrigation	 79 Hectare own (Nearby Farmers Also)

(available land area)

System for dilution of treated 	 Not Required.

effluent required for ferti-irrigation

System of transportation of treated 	 Through Flexible pipe line

effluent upto field.

Formal agreements with farmers for	 Consent by Farmers

using treated effluent

Storage facility available for treated	 Not Available

effluent during low demand period

Quality of effluent being used for 	 Not Available
ferti-irrigation
Ground water monitoring network 	 Not available

ngrba.cpcb@gmail.com Sugar Format modified considering NGT directions

Pi



3

C: Air Pollution and its Control
Sources of Air Pollution Boiler of 120 TPH
>	 Type	 of	 Fuel	 used

consum @don
with Bagasse- 55 MTH

>	 Stack details 60 Meter (One) I.D.-4.0 Meter

>	 APCS details 1. ESP

Samples collections points
(if collected)

PM (mg/Nm3)

Photographs indicating locations:

y	 h
	 -.4,,' ' ,

Pic 1: Entr

- -, Atr '

.4,0--- 	- -

...-

,	 r
.---.---:—=

7,—	
-

4.TY-4....2.1

ic 2: ETP (Primary Clarifier)
Aka ....

	

7	 ,

	

I):	 s

tl

	

a I :	 /

	

4	 '
'	 1	 ,

iti, 41,

n

, 	 4. 	 " 1 .;n	 .141

	

. Kt ' , .	 .,,,,e

E 1.,‘ ii::!1!..,', 	 I

	

.,..	 , 	 	:,-,

	

Pic: 3 Chimne	 All visible

.	 -,,-,

Thl

Pic 4:Cooling ,Tower

1 za.

tigrba.cpcb@gmail.com Sugar Format modified considering NGT directions



4

E. Route of effluent to reach river Ganga/Yamuna
(Please indicate starting from the outlet drain of the unit)

Road side drain- Rajhra Drain- Ramganga
(15 Km travel to reach Ganga)

1 Name of officials
inspecting

Name & Designations Signature

Shri M K Biswas, Sc 'C'
CPCB Delhi 41.1"r"
Shri Vijay, AEE
Moradabad, UPPCB
Shri P P Singh, JEE
RO Moradabad, UPPCB
Shri Ananda Kumar Nangom, JRF
CPCB Delhi

2 Date	 of	 report
Submission

q et Sefilarwhan, ,3•4,

rigrba.cocb5,gmail.corn Sugar Format modified considering NGT directions



47 NU& e (" IL -r

NIOr
COD

CENTRAL POLLUTION CONTROL BOARD
NGRBA Cell

Joint inspection Report: Sugar

Date of Inspection: 02-09-2014

A: General Information
Name of the unit and address M/S Triveni Engineering and Industries Ltd.

Unit-Rani Nagai, Thakurdwara,
Moradabad.

Name	 of	 the	 Proprietor/	 Contact
person - Designation
Contact No.

Shri V. P. Singh,
Head HR & Admin.
Mob No- 09690021630

Year of Commissioning. 2007
Sector Private

5. Production details.
Products
Installed Prod. Cap
Operating capacity

Sugar
500 MTD

6. Cane crushing capacity 5000 TCD

Cane crushed last year(2013-14) 448909.076 MT

Molasses generation(2013-14) 22273.45 MT

Press Mud generation(2013-14) 20918.8 MT

Operational status Non operational due to off season
B: Water Pollution and its Control:

Water Supply Source(s)

Water Consumption (KLD)

1. Tube well

Industrial 2700 KLD

Domestic 260 KLD

Water Meter to show consumption Available

Flow measuring device installed at
outlet of ETP

Available

Waste	 Water	 generation	 (KLD)
(before treatment)
> Industrial
> Domestic

750 KLD
200 KLD

5. Waste	 Water	 treatment	 capacity
(KLD)
> Industrial
> Domestic

750 KLD

ngrba.cpcb@gmail.corn Sugar Format modified considering NGT directions



2

Details of ETP
>	 ETP	 Description	 with	 flow

diagram

â 	 Details of Reverse Osmosis plant,
if any

>	 Details of Multi Effect Evaporator,
if any

Oil	 &	 Grease	 Trap	 - Equalization	 Tank

- Primary	 Clarifier - Aeration 	 Tank	 (I	 &	 II)

- Secondary Clarifier - Sludge Thinker 	 Carbon &

Sand filter

Waste	 water	 discharged	 (after
treatment)(KLD)
â Industrial
Domestic

•

750 KLD
200 KLD

Mode of disposal of treated effluent
(Details)

On land (Ferti Irrigation)

,
Sample distributed into no. of parts
(2/3)

N/A

Sludge disposal mode On land as manure

Effluent	 collection	 locations	 &

analysis results (if collected)
Locations Parameters

pH BOD
(mg/I)

COD
(mg/I)

TSS
(mg/I)

Outlet

Others

(I) Information regarding Ferti-irrigation
Details of treatment effluent before

Ferti-irrigation

Line lagoons 10,500 m3

..

Command area for irrigation

(available land area)

14 Acres own (Nearby Farmers Also)

System for dilution of treated

effluent required for ferti-irrigation

Not Required

System of transportation of treated

effluent upto field.

Flexible pipe

Formal agreements with farmers for

using treated effluent

Consent by farmers

Storage facility available for treated

effluent during low demand period

As per (1)

Quality of effluent being used for
ferti-irrigation

No measuring device

Ground water monitoring network Not available

C: Air Pollution and its Control

1115

ngrba.cpcbggmail.corn Sugar Format modified considering NGT directions



Sources of Air Pollution Boiler of 80 TPH
>	 Type	 of	 Fuel	 used	 with

consumption
Bagasse- 864 MTD

3. â 	 Stack details 60 Meter combined stack Inner dia-5.0 meter

4, >	 APCS details 1. ESP

5. Samples collections points
(if collected)

PM (mg/Nm ):

Photographs indicating locations:

Pic 1: Primary Clarifier Pic 2: Chimney

E. Route of effluent to reach river Ganga/Yamuna
(Please indicate starting from the outlet drain of the unit)
Local forestry Drain- Lapakana - Ramganga (Approx. 11Km travels to reach Ramganga)

1 Name of officials
inspecting

Name & Designations Signature

Shri M K Biswas, Sc 'C'
CPCB Delhi

4Mr51`4""

Shri Vijay, AEE
Moradabad, UPPCB
Shri P P Singh, JEE
RO Moradabad, UPPCB
Shri Ananda Kumar Nangom, JRF
CPCB Delhi

2 Date	 of	 report
Submission

1 It SeekrInboit 	 )..-Ø/Y

rIgrba.cpcb@gmail.corn Sugar Format modified considering NGT directions



^^^



491t,ti0e.,e41	 11:(

CD&
CENTRAL POLLUTION CONTROL BOARD

NGRBA Cell
Joint inspection Report: Sugar

Date of Insoection: 03-09-2014

A: General Information
Name of the unit and address M/s Deewan Sugars Ltd.,

Vill- Agwanpur, Kanth Road,
Distt-Moradabad (U.P.)

Name of the	 Proprietor/ Contact
person - Designation
Contact No.

Shri Atul Goel,
G.M. (Production)
Mob. No.-07500457555

Year of Commissioning. 2000

Sector Private
5. Production details.

Products
Installed Prod. Cap
Operating capacity

Sugar
250 MTD

6. Cane crushing capacity 2500 TCD

Cane crushed last year 344228.428 MT

Molasses generation(2013-14) 17995.400 MT

Press Mud generation(2013-14) 15146.032 MT

Operational status Non-operational due to off season
B: Water Pollution and its Control:

Water Supply Source(s)

Water Consumption (KLD)

1. Tube well

Industrial 2265 KLD

Domestic 130 KLD

Water Meter to show consumption Not available

Flow measuring device installed at
outlet of ETP

Not available

(before treatment)
> Industrial
> Domestic

Waste	 Water	 generation	 (KLD)

1000 KLD
100 KLD

5. Waste	 Water treatment	 capacity
(KLD)
> Industrial

Domestic

1000 KLD

ngrba.cpcb@gmail.com Sugar Format modified considering NGT directions



2

Details of ETP
â	 ETP	 Description	 with	 flow

diagram

â	 Details	 of	 Reverse	 Osmosis
plant, if any

â 	 Details	 of	 Multi	 Effect
Evaporator, if any

Bar	 Screen- Oil	 and	 Grease	 Trap-

Equalization	 Tank	 - Primary	 Clarifier-

Aeration Tank - Secondary Clarifier- Polishing

TTank-	 Sludge Drying Beds.

Waste	 water	 discharged	 (after
treatment)(KLD)
â Industrial
Domestic

1000 KLD
100 KLD

Mode	 of	 disposal	 of	 treated
effluent (Details)

On land (Ferti Irrigation)

Sample	 distributed	 into	 no.	 of
parts (2/3)

N/A

Sludge disposal mode On land as manure

Effluent	 collection	 locations	 &

analysis results (if collected)
Locations Parameters

pH BOD
(mg/0

COD
(mg/0

TSS
(mg/0

Outlet

Others

(I) Information regarding Ferti-irrigation
Details of treatment effluent

before Ferti-irrigation

Storage lagoon

Command area for irrigation

(available land area)

50 Acres own (Nearby farmers also)

System for dilution of treated

effluent required for ferti-irrigation

Not Required

System of transportation of

treated effluent upto field.

Through Drain/Flexible pipe line

Formal agreements with farmers

for using treated effluent

Consent by farmers

Storage facility available for

treated effluent during low

demand period

As per (1)

Quality of effluent being used for
ferti-irrigation

No measuring device

Ground water, monitoring network Not available

ngrba.cpcb@gmail.com Sugar Format modified considering NGT directions



3

I 50

C: Air Pollution and its Control
Sources of Air Pollution Boiler of 77 TPH

Type	 of	 Fuel	 used	 with
consumption

Bagasse- 850 MTD

>	 Stack details 50 Meter, Inner dia 3.0 Meter

APCS details Wet Scrubber System

5. Samples collections points PM (mg/Nm3):
(if collected)

Photographs indicating locations:

Pic 1: ETP flow diagram 	 Pic 2: ETP

Pic: 3 Chimney	 Pic 4: Treated effluent Storage lagoon

ngrba.cpcb@gmail.corn Sugar Format modified considering NGT directions



4

E. Route of effluent to reach river Ganga/Yamuna

No Nearby Drain, River Ramganga about 2 Icrn. (after Railway crossing)

1 Name of officials
inspecting

Name & Designations Signature

Shri M K Biswas, Sc 'C'
CPCB Delhi

-k }4t-h4.0

Shri Vijay, AEE
Moradabad, UPPCB
Shri P P Singh, JEE
RO Moradabad, UPPCB
Shri Ananda Kumar Ngangom, JRF
CPCB Delhi

2 Date	 of	 report
Submission

Stn9	 September, 2014

151

ngrba.cocKkgmail.corn Sugar Format modified considering NGT directions



152-

`ieSkr;
WY

COXEI
CENTRAL POLLUTION CONTROL BOARD

NGRBA Cell
Joint inspection Report: Distillery

Date of Inspection: 03-09-2014

A: General Information
Name of the unit and address M/S DSM Sugar (Distillery Division),

(A Unit of Dhampur Sugar Mills Ltd.)
Vill-Asmoli, Dist- Sambhal.

Name	 of	 the	 Proprietor/	 Contact
person - Designation
Contact No.

Shri Subhash Pandey
Vice President
Ph. No.- 05923-241438

-221441
Year of Commissioning. 2008

Sector Private
5. Production details.

Products
Installed Prod. Cap.
Consented Prod. Cap
Restricted Prod. Cap.

Rectified Spirit, ENA, Ethanol

100 KLD

6. Raw materials & their requirement Molasses - 450 TPD
7. Operational status Closed by own since 9 th June, 2014

B: Water Pollution and its Control:
Water Supply Source

Water Consumption (KLD)

Tube well

Industrial 1800 KLD

Domestic 184KLD

Water Meter to show consumption Available

Flow measuring device installed at
outlet of ETP

Not available

Waste	 Water	 generation	 (KLD)
(before treatment)
> Industrial
> Domestic

1000 KLD
160 KLD

5. Waste	 Water	 treatment	 capacity
(KLD)
> Industrial
> Domestic

1000KLD

ngrba.cpcb@gmail.corn Distillery Format modified considering NGT directions



2

Details of ETP
â 	 ETP	 Description	 with	 flow

diagram

â 	 Details of Reverse Osmosis plant,
if any

â 	 Details of Multi Effect Evaporator,
if any

BioR0-->MEE-->Bio compost

Two Reverse Osmosis -500 KLD each followed
by
MEE-1400 KLD (5 stage) and Bio Compost-
19.5 Acre

Waste	 water	 discharged	 (after
treatment)(KLD)
> Industrial
Domestic

-

Mode of disposal of treated effluent
(Details)

NA

Sample distributed into no. of parts
(2/3)

Not Required

Sludge disposal mode Not required

Effluent	 collection	 locations	 &

analysis results (if collected)
Locations Parameters

pH BOD
Ong/0

COD
Ong/0

TSS
Ong/0

Outlet

Others

(I) Information regarding Bio-composting
Active	 area	 for	 bio	 compost

preparation (m2)

19.5 Acres

Area for press mud storage (m 2 ) 3.0 Acres

Area for bio compost storage (m 2 ) 3.0 Acres

Spent wash storage capacity 20,000 KL

Availability of pressmud From own Sugar Mills

Quantity of compost prepared

(Monthly statement of last year)

8400 MT

Quantity	 of	 pressmen	 procured

(Monthly statement)

21600 MT

Details	 of	 wind	 roses	 (Number,

length,	 height,	 width	 of	 stacking,

space between two wind rose)

Stopped due to rainy season

9. Quantity of Effluent being used for

composting ( m 3/day) :

2.5 m 3/tonnes of press mud

ngrba.cpcb@gmail.com Distillery Format modified considering NGT directions



3

Quantity of press mud being used

for one cycle

10,800 MT

Maturity time in days for one cycle 45-50 days

Arrangement for rainy season Bio Composting Closed

Quality Of ground water in the area

and depth of ground water table

No measuring device

(II) Information regarding Ferti-irrigation
Details of treatment of spent wash
(details of bio methanisation,
primary and secondary treatment)
Command area for irrigation
(available land area)

Not Required

System for dilution of treated
effluent required for ferti-irrigation

Not Required
..

System of transportation of treated
effluent upto field.
Formal agreements with farmers for
using treated effluent
Storage facility available for treated
effluent during low demand period
Quality of effluent being used for
ferti-irrigation

 Ground water monitoring network Not available
C: Air Pollution and its Control

Sources of Air Pollution 170 TPH Boiler
Type	 of	 Fuel	 used	 with
consumption

1632	 MTD,	 Bagasse
(10000m3/day) 
72 Meters (Inner Dia 3.4 Meter)

and

'

Biogas

>	 Stack details

â 	 APCS details 1. ESP

5. Samples collections points
(if collected)

PM (mg/Nm3):

ngrba.cpcb@gmail.com Distillery Format modified considering NGT directions



Pic 2:ROPic 1: Entry of unit

Pic 6: Spent wash storage LagoonPic: 5 Chimney

Pic 3: Compost Yard

Photographs depicting status of industry.

4

I 55

ngrba.cpcb@gmail.corn Distillery Format modified considering NGT directions



5

E. Route of effluent to reach river Ganga/Yamuna

Soat River-River Ganga

1 Name of officials
inspecting

Name & Designations Signature

Shri M K Biswas, Sc 'C'
CPCB Delhi

444ks-F,A.,

Shri Vijay, AEE
Moradabad, UPPCB
Shri P P Singh, JEE	 ..
RO Moradabad, UPPCB
Shri Ananda Kumar Nangom, JRF
CPCB Delhi

2 Date	 of	 report
Submission

th9	 September, 2014

156

ngrba.cpcb@gmail.com Distillery Format modified considering NGT directions





IL)11.1.14 i t/)(

acs
CO)

CENTRAL POLLUTION CONTROL BOARD
NGRBA Cell

Joint inspection Report: Sugar

Date of Inspection: 03-09-2014

A: General Information
Name of the unit and address M/s D.S.M. Sugar,

Asmoli,
Dist-Sambhal.

Name of the Proprietor/ Contact person
- Designation
Contact No.

Shri Subhah Pandey,
Vice President,
Mob. No.- 05923221438

Year of Commissioning. 1994

Sector Private
5. Production details.

Products
Installed Prod. Cap
Operating capacity

Sugar
900 MTD

6. Cane crushing capacity 9000 TCD

Cane crushed last year 837647.314 MT

Molasses generation (2013-14) 40946.00 MT

Press Mud generation(2013-14) 32333 MT

Operational status Non operational due to off season
B: Water Pollution and its Control:

Water Supply Source(s)

Water Consumption (KLD)

1. Tube well

Industrial 4050 KLD

Domestic 180 KLD

Water Meter to show consumption Not available

Flow	 measuring	 device	 installed	 at
outlet of ETP

Not available

Waste Water generation (KLD) (before
treatment)
> Industrial
> Domestic

•
1800 KLD
140 KLD

5. Waste Water treatment capacity (KLD)
> Industrial
> Domestic

2500KLD

rarba.cpcb@gmail.com Sugar Format modified considering NGT directions



2

Details of ETP
â 	 ETP Description with flow diagram

â 	 Details of Reverse Osmosis plant, if
any

â 	 Details of Multi Effect Evaporator, if
any,

Bar Screen- Oil & Grease Trap - Equalization

Tank - Primary Settling Tank- Aeration Tank

- Secondary Settling Tank- Sludge Drying Bed

Waste	 water	 discharged	 (after
treatment)(KLD)
â Industrial
Domestic

1800 KLD
140 KLD

Mode	 of disposal	 of	 treated	 effluent
(Details)

On land (Ferti Irrigation)

Sample	 distributed	 into	 no.	 of	 parts
(2/3)

N/A

Sludge disposal mode On land as manure

Effluent collection locations	 & analysis
results (if collected)

Locations Parameters
pH SOD

(mg/I)
COD
(mg/I)

TSS
(mg/I)

Outlet

Others

(I) Information regarding Ferti-irrigation
Details of treatment effluent before

Ferti-irrigation

40000 KL Lined Lagoon

Command area for irrigation (available

land area)

50 Acres own (Nearby Farmers Also)

System for dilution of treated effluent

required for ferti-irrigation

Not Required

System of transportation of treated

effluent upto field.

Flexible Pipe line

Formal agreements with farmers for

using treated effluent

Consent by farmers

Storage facility available for treated

effluent during low demand period

As (1)

Quality of effluent being used for ferti-
irrigation

No Measuring device

Ground water monitoring network (Not available)

C: Air Pollution and its Control

ngrba.cpcbCcSgmail.com Sugar Format modified considering NGT directions



160

3

Sources of Air Pollution Boiler of 60 TPH (2 no. ․ )
Type of Fuel used with consumption Bagasse- 672 MTD

>	 Stack details 60 Meter combined (Inner Dia 3.4 Meter)

>	 APCS details 1. Wet Scrubber System

5. Samples collections points
(if collected)

PM (mg/Nm3):

Photographs depicting the status of the Industry:

hipipirTitigar Mills Lipitoci • Asmot

MR:

)s..41.-

'	 al.	 .0

f;;TZ

Pic 1: Entry
Pic 2: ETP

, 	,..

--

.	 .
,

•

E. Route of effluent to reach river Ganga/Yamuna

Nearby River Soat

1 Name of officials
inspecting

Name & Designations Signature

Shri M K Biswas, Sc 'C'
CPCB Delhi

'"1-4)1"-

Shri Vijay, AEE
Moradabad, UPPCB
Shri P P Singh, JEE
RO Moradabad, UPPCB
Shri Ananda Kumar Ngangom, JRF
CPCB Delhi

2 Date	 of	 report
Submission

th9	 September, 2014

nzrba.cpcb@gmail.com Sugar Format modified considering NGT directions





162.
•••••••n•nnn•n••

CO)
CENTRAL POLLUTION CONTROL BOARD

NGRBA Cell
Joint inspection Report: Sugar

Date of Inspection: 03-09-2014

A: General Information	 -
Name of the unit and address M/s Dhampur Sugar Mills,

Vill & Post- Rajpura, Tehsil- Gunnaur,
Dist-Sambhal.

Name	 of	 the	 Proprietor/	 Contact
person - Designation
Contact No.

Shri Subodh Singh
A.G.M.
Mob. No.- 07895003355

Year of Commissioning. 2006

Sector Private
5. Production details.

Products
Installed Prod. Cap
Operating capacity

Sugar
700 MTD

6. Cane crushing capacity(2013-14) 7000 TCD

Cane crushed last year(2013-14) 623775.436 MT

Molasses generation(2013-14) 35128.80 MT

Press Mud generation(2013-14) 23828 MT

Operational status Non operational due to off season
B: Water Pollution and its Control:

Water Supply Source(s)

Water Consumption (KLD)

1. Tube well

Industrial 3400 KLD

Domestic 200 KLD

Water Meter to show consumption Not available

Flow	 measuring	 device	 installed	 at
outlet of ETP

Not available

Waste	 Water	 generation	 (KLD)
(before treatment)
> Industrial
D Domestic

2100 KLD
160 KLD

ngrba.cpcb@gmail.com Sugar Format modified considering NGT directions



2

Waste	 Water	 treatment	 capacity
(KLD)	 ,

> Industrial
> Domestic

Capacity-2100 KLD

Details of ETP
>	 ETP Description with flow diagram

>	 Details of Reverse Osmosis plant,
if any

>	 Details of Multi Effect Evaporator,
if any

Bar	 Screen- Oil 	 &	 Grease	 Trap	 - Primary
Settling	 Tank- Aeration	 Tank	 - Secondary
Settling Tank- Sludge Drying Bed

Waste	 water	 discharged	 (after
treatment)(KLD)
> Industrial
Domestic

2100 KLD
160 KLD

Mode of disposal of treated effluent
(Details)

On land (Ferti Irrigation)

Sample distributed into no. of parts
(2/3)

N/A

Sludge disposal mode On land as manure

11. Effluent	 collection	 locations	 &
analysis results (if collected)

Locations Parameters
pH BOD

(mg/I)
COD
(mg/I)

TSS
(mg/I)

Outlet

Others

(I) Information regarding Ferti-irrigation
1, Details of treatment effluent before

Ferti-irrigation
lined lagoons

Command area for irrigation

(available land area)
70 Acre own (Nearby Farmers Also)

System for dilution of treated effluent

required for ferti-irrigation
Not Required

System of transportation of treated

effluent upto field.
Flexible Pipe line

Formal agreements with farmers for

using treated effluent
Consent by farmers

6. Storage facility available for treated

effluent during low demand period
As (1)

163

ngrba.cpcb@gmail.com Sugar Format modified considering NGT directions



3

Quality of effluent being used for
ferti-irrigation

No Measuring device

Ground water monitoring network (Not available)

C: Air Pollution and its Control
Sources of Air Pollution Boiler of 120 TN
>	 Type	 of	 Fuel	 used	 with

consumption
Baggase- 1250 MTD

>	 Stack details 60 Meter (ID 3.5m)

>	 APCS details 1. Wet Scrubber System

5. Samples collections points
(if collected)

PM (mg/Nm3):

-	 -
_ _,_	 _

Pic 1:

'	 to ',•,,

Photographs indicating the status of the

\.	 \

Industry

le,

Pic: 2 Chimne	 All visible
— ,

>

Arigir-i,

Pic	 4:	 Discharge	 points
pipeline)

e t

(undergroundPic 3:Treated

aL-----:—

^ -.... ”stret=	 I

,.,

Aeration Tank

,	 .

effluent storage tank

ngrba.cpcb@gmail.com Sugar Format modified considering NGT directions

1“1



Pic 5: Underground pipeline being closed Pic 6: Underground pipeline closed

4

E. Route of effluent to reach river Ganga/Yamuna
Under Ground Drain (blocked), which meets. River Mahava about 1 km and finally meets
Ganga

1 Name of officials
inspecting

Name & Designations Signature

Shri M K Biswas, Sc 'C'
CPCB Delhi

.kik!)0,4,

Shri Vijay, AEE
Moradabad, UPPCB
Shri P P Singh, JEE
RO Moradabad, UPPCB
Shri Ananda Kumar Ngangom, JRF
CPCB Delhi

2 Date	 of	 report
Submission

"th7	 September, 2014

I S

ngrba.cpcbasmail.corn Sugar Format modified considering NGT directions



DTI

coxe
CENTRAL POLLUTION CONTROL BOARD

NGRBA Cell
Joint inspection Report: Sugar

Date of Inspection: 03-09-2014
	 * 
A: General Information

Name of the unit and address M/s Rana Sugar Limited,
Unit- Karimganj, Post-Shahabad,
Distt-Rampur (U.P.)

Name of the Proprietor/ Contact
person - Designation
Contact No.

Shri Sudhir Kumar,
Chief General Manager,
Mob. No.-09634090209

Year of Commissioning. 2008

Sector Private
[...]
Domestic 380 KLD

Water Meter to show consumption Available

Flow measuring device installed at
outlet of ETP

Not available

Waste	 Water	 generation	 (KLD)
(before treatment)
â Industrial
> Domestic

2900 KLD
300 KLD

5. Waste	 Water	 treatment	 capacity
(KLD)
> Industrial
> Domestic

240 KLD

ngrba.cpcb@gmail.com Distillery Format modified considering NGT directions



2

Details of ETP
â 	 ETP	 Description	 with	 flow

diagram

>	 Details of Reverse Osmosis plant,
if any

>	 Details of Multi Effect Evaporator,
if arty

Molasses- MEE-) Biomethanisation4 RO-) Bio
Lagoons	 (58000	 KL,	 20000KL,

separator --MEE -Cattle feed,

Composting,
12000 KL)
Grain- Cyclone
Malt- Biomethanisation

Waste	 water	 discharged	 (after
treatment)(KLD)

Industrial
Domestic

240 KLD ( bottle washing, boiler blowdown)

Mode of disposal of treated effluent
(Details)

Surface water (Municipal Drain)

Sample distributed into no. of parts
(2/3)

03

Sludge disposal mode Mixed with Biocompost

Effluent	 collection	 locations	 &

analysis results (if collected)
Locations Parameters

pH BOD
(mg/I)

COD
(mg/I)

TSS
(mg/I)

Outlet

Others

(I) Information regarding Bio-composting
Active	 area	 for	 bio	 compost

preparation (m2)

52 Acre (two locations)

Area for press mud storage (m 2 ) 3.0 Acre

Area for bio compost storage (m 2 ) 3.0 Acre

Spent wash storage capacity 3 Lagoons(58000 KL, 20000KL, 12000 KL)

Availability of pressmud Sugar Mills

Quantity of compost prepared

(Monthly statement of last year)

26036 MT

Quantity	 of	 press	 mud	 procured

(Monthly statement)

89350 MT

Details	 of	 wind	 roses	 (Number,

length,	 height,	 width	 of	 stacking,

space between two wind rose)

31, length--100)

Height-1.5 m

Width 2.5 m

Gap-1.5 m

141

ngrba.cpcbggmail.com Distillery Format modified considering NGT directions



3

Quantity of Effluent being used for

composting ( m 3/day) :

550 KLD (provision made to burn 120 KLD in

boiler)

Quantity of press mud being used

for one cycle

36,000 MT per cycle

Maturity , time in days for one cycle 50-55 days

Arrangement for rainy season 6.5 Acres covered land for Bio composting

13. Quality of ground water in the area

and depth of ground water table

Not measuring device

(II) Information regarding Ferti-irrigation N/A
Details of treatment of spent wash
(details of bio methanisation,
primary and secondary treatment)
Command area for irrigation
(available land area)

Not Required

System for dilution of treated
effluent required for ferti-irrigation

Not Required

System of transportation of treated
effluent upto field.
Formal agreements with farmers for
using treated effluent
Storage facility available for treated
effluent during low demand period
Quality of effluent being used for
ferti-irrigation
Ground water monitoring network Not available

C: Air Pollution and its Control
Sources of Air Pollution 2 Boilers of 26 TPH & 30 TPH

>	 Type	 of	 Fuel	 used	 with
consumption

Biogass-69600 M 3/day with 26 TPH Boiler

Rice Husk-120 MTD & Biogass 32000 M3/day

with 30 TPH Boiler

â 	 Stack details 45 M (Inner Dia 1.5 M) with 26 TPH Boiler

45 M (Inner Dia 1.5 M) with 30 TPH Boiler

>	 APCS details 1. ESP with 30 TPH Boiler

ngrba.cpcb@gmail.com Distillery Format modified considering NGT directions



Samples collections points
(if collected)

Pic 4: MEE ad'acent to distillation column

Photographs indicating the status of the Industry

4

ngrba.cpcbgmail.corn Distillery Format modified considering NGT directions



Pic 6: Discharge points (V notch	 not
available)

E. Route of effluent to reach river Ganga/Yamuna

Outlet of Unit-Municipal Drain-) Kosi Rive-) Ramganga

5

1 Name of officials
inspecting

Name & Designations Signature

Shri M K Biswas, Sc 'C'
CPCB Delhi

4'14e113-1/$1

Shri Vijay, AEE
Moradabad, UPPCB
Shri U C Shukla, ASO,
Moradabad, UPPCB
Shri A K Vishwakarma, SA,
Moradabad, UPPCB
Shri P P Singh, JEE
RO Moradabad, UPPCB
Shri Ananda Kumar Ngangom, JRF
CPCB Delhi
Shri D C Mishra, Monitoring Asst.
RO Moradabad, UPPCB

2 Date	 of	 report
Submission

9 th9	 September, 2014

I '4. 4

ngrba.cpcb@gmail.com Distillery Format modified considering NGT directions



RLA	 P A4 E



•••n•••••••n11.n

`''%1Ifir&--(17s

CENTRAL POLLUTION CONTROL BOARD
NGRBA Cell

Joint inspection Report: Distillery

Date of Inspection: 04-09-2014

A: General Information
Name of the unit and address M/S Radico Khetan Ltd.,

Bareilly Road,
District-Rampur.

Name	 of	 the	 Proprietor/	 Contact
person — Designation
Contact No.

Shri Devendra Singh,
Senior Vice President
Mob No- 09837471443

Year of Commissioning. 1943

Sector Private
5. Production details.

Products
Installed Prod. Cap.
Consented Prod. Cap
Restricted Prod. Cap.

Rectified Spirit, ENA, Absolute Alcohol
(Molasses based 220 KLD, Grain based 80 KLD,
Malt based 2.5 KLD)

6. Raw materials & their requirement Molasses, Grain, Malt

7. Operational status Operating

B: Water Pollution and its Control:
Water Supply Source

Water Consumption (KLD)

Tube well

Industrial 6600 KLD
-

Domestic 380 KLD

Water Meter to show consumption Available

Flow measuring device installed at
outlet of ETP

Not available

Waste	 Water	 generation	 (KLD)
(before treatment)
â Industrial
â Domestic

2900 KLD
300 KLD

5. Waste	 Water	 treatment	 capacity
(KLD)
â Industrial
)=. Domestic

240 KLD

ngrba.cpcbgmail.com Distillery Format modified considering NGT directions



2

Details of ETP
>	 ETP	 Description	 with	 flow

diagram

>	 Details of Reverse Osmosis plant,
if any

>	 Details of Multi Effect Evaporator,
if any

Molasses- MEE- 	 Biornethanisation4 RO4 Bio
Composting,	 Lagoons	 (58000	 KL,	 20000KL,
12000 KL)
Grain- Cyclone separator -MEE -Katie feed,
Malt- Biomethanisation

Waste	 water	 discharged	 (after
treatment)(KLD)
> Industrial
Domestic

240 KLD ( bottle washing, boiler blowdown)

Mode of disposal of treated effluent
(Details)

Surface water (Municipal Drain)

Sample distributed into no. of parts
(2/3)

03

Sludge disposal mode Mixed with Biocompost

Effluent	 collection	 locations	 &

analysis results (if collected)
Locations
(,,,,c, D 0

Parameters
pH BOD

(mg/I)
COD
(mg/I)

TSS
(mg/I)

Outlet Cer-f9 7.% /0 24 8DL

Others
CS 9ou.4-6.4- 7 . 6 3 ii 7. 0

(I) Information regarding Bio-compostin
Active	 area	 for	 bio	 compost

preparation (m2)

52 Acre (two locations)

3.0 Acre

3.0 Acre

4 Spent wash storage capacity oons(58000 KL, 20000KL, 12000 KL)

Availability of pressmud Sugar Mills

• Quantity of compost prepared

(Monthly statement of last year)

26036 MT

Quantity	 of	 press	 mud	 procured

(Monthly statement)

89350 MT

Details	 of	 wind	 roses	 (Number,

length,	 height,	 width	 of	 stacking,

space between two wind rose)

31, length--100)

Height-1.5 m

Width 2.5 m

Gap-1.5 m

/4+

ngrba.epcbrd),gmail.com Distillery Format modified considering NGT directions



3

Quantity of Effluent being used for

composting ( m 3/day) :

550 KLD (provision made to burn 120 KLD in

boiler)

Quantity of press mud being used

for one cycle

36,000 MT per cycle

Maturity time in days for one cycle 50-55 days

Arrangement for rainy season 6.5 Acres covered land for Bio composting

13. Quality of ground water in the area

and depth of ground water table

Not measuring device

(II) Information regarding Ferti-irrigation N/A
Details of treatment of spent wash
(details of bio methanisation,
primary and secondary treatment)
Command area for irrigation
(available land area)

Not Required

System for dilution of treated
effluent required for ferti-irrigation

Not Required

System of transportation of treated
effluent upto field.
Formal agreements with farmers for
using treated effluent
Storage facility available for treated
effluent during low demand period

•

Quality of effluent being used for
ferti-irrigation
Ground water monitoring network Not available

C: Air Pollution and its Control
Sources of Air Pollution 2 Boilers of 26 TPH & 30 TPH

â 	 Type	 of	 Fuel	 used	 with
consumption

Biogass-69600 M 3/day with 26 TPH Boiler

Rice Husk-120 MTD & Biogass 32000 M3/day

with 30 TPH Boiler

>	 Stack details

-

45 M (Inner Dia 1.5 M) with 26 TPH Boiler

45 M (Inner Dia 1.5 M) with 30 TPH Boiler

.
>	 APCS details 1. ESP with 30 TPH Boiler

tisiLbAspsasoci Distillery Format modified considering NGT directions



4

Samples collections points
(if collected)

PM (mg/Nm3):

Result Awaited

Pic 3: Covered Compost Yard Pic 4: MEE adjacent to distillation column

Photographs indicating the status of the Industry

I 1.3

ngrba.cpcbagmail.com Distillery Format modified considering NGT directions



Pic 6: Discharge points (V notch
available

• '41-.4.

5

E. Route of effluent to reach river Ganga/Yamuna

Outlet of Unit-Municipal Drain4 Kosi Rive-* Ramganga

1 Name of officials
inspecting

Name & Designations Signature

Shri M K Biswas, Sc 'C'
CPCB Delhi

"kitejrivA

Shri Vijay, AEE
Moradabad, UPPCB
Shri U C Shukla, ASO,
Moradabad, UPPCB
Shri A K Vishwakarma, SA,
Moradabad, UPPCB
Shri P P Singh, JEE
RO Moradabad, UPPCB
Shri Ananda Kumar Ngangom, JRF
CPCB Delhi

Shri D C Mishra, Monitoring Asst.
RO Moradabad, UPPCB

2 Date	 of	 report
Submission

Stnu	 September, 2014

ngrbaiipcb@gmail.com Distillery Format modified considering NGT directions



4,1

n•nn•nn••n••••n••••

Wwf
CDID

CENTRAL POLLUTION CONTROL BOARD
NGRBA Cell

Joint inspection Report: Sugar

Date of Inspection: 04-09-2014

A: General Information
Name of the unit and address M/S Rudra Bilas Kisan Sahkari Chini Mills Ltd.,

Bilaspur,
Rampur

Name	 of	 the	 Proprietor/	 Contact
person - Designation
Contact No.

Shri A. K. Sahni,
Chief Chemist
MOB. No- 09412849864

Year of Commissioning. 1978
Sector Cooperative

5. Production details.
Products
Installed Prod. Cap
Operating capacity

Sugar
220 MTD

6. Cane crushing capacity 2200 TCD

Cane crushed last year 172315.499 MT

Molasses generation 7852.9 MT

Press Mud generation 5169.45 MT

Operational status No 	 Operational due to off season
B: Water Pollution and its Control:

Water Supply Source(s)

Water Consumption (KLD)

Tube well

Industrial 1320 KLD

Domestic 302.94 KLD

Water Meter to show consumption Not Available

Flow measuring device installed at
outlet of ETP

Not Available

Waste	 Water	 generation	 (KLD)
(before treatment)
> Industrial
> Domestic

400 KLD
240 KLD

5. Waste	 Water	 treatment	 capacity
(KLD)
> Industrial
> Domestic

400 KLD	 ..

ngrba.cpcb@gmail.com Sugar Format modified considering NGT directions



Sources of Air Pollution Two Boilers of 20 TPH each
>	 Type	 of	 Fuel	 used	 with

consumption
Bagasse- 575 MTD

D	 Stack details 30 Meter combined stack, Inner dia of Stack-
2,3 M

>	 APCS details 1. Dust collector (Show cause notice issued by

UPPCB to upgrade AMCS)

5. Samples collections points
(if collected)

PM (mg/Nm3):

Photographs indicating locations:

.,	 I -,,A,

.
'II

r

III

Pic: 2 Chimney (one

Ita

in operation)

.	 1;1

II

Pic 1:Clarifier
E. Route of effluent to reach river Ganga/Yamuna

Kulli River-) West Begul River 4 Ramganga

1 Name of officials
inspecting

Name & Designations Signature

Shri M K Biswas, Sc 'C'
CPCB Delhi

-kilVftrk/A

Shri Vijay, AEE
Moradabad, UPPCB
Shri P P Singh, JEE	 ..
RO Moradabad, UPPCB
Shri Ananda Kumar Ngangom, JRF
CPCB Delhi

2 Date	 of	 report
Submission

th9	 September, 2014

ngrba.cpcb@smail.com Sugar Format modified considering NGT directions



2

Details of ETP
>	 ETP	 Description	 with	 flow

diagram

Details of Reverse Osmosis plant,
if any

>	 Details of Multi Effect Evaporator,
if any

Bar Screen- Oil & Grease Trap- Equalization

Tank - Aeration Tank —Secondary Clarifier ,

Sludge Drying Beds

..

Waste	 water	 discharged	 (after
treatment)(KLD)
> Industrial
Domestic

400 KLD
240 KLD

Mode of disposal of treated effluent
(Details)

On Land (Ferti Irrigation)

Sample distributed into no. of parts
(2/3)

N/A

Sludge disposal mode On land as manure

Effluent	 collection	 locations	 &
analysis results (if collected)

Locations Parameters
pH SOD

(mg/I)
COD
(mg/I)

TSS
(mg/I)

Outlet

Others

(I) Information regarding Ferti-irrigation
Details of treatment effluent before

Ferti-irrigation
Storage Lined Lagoon 4000 KL

Command area for irrigation

(available land area)
50 Acre own (Nearby Farmers Also)

System for dilution of treated

effluent required for ferti-irrigation
Not Required

System of transportation of treated

effluent upto field.
through Flexible pipe line

Formal agreements with farmers for

using treated effluent
Consent by farmers

Storage facility available for treated

effluent during low demand period

As per (1)

Quality of effluent being used for
ferti-irrigation

No measuring device

around water monitoring network Not available
C: Air Pollution and its Control 

ngrba.cpcb@gmail.corn Sugar Format modified considering NGT directions

3 (4



ow...armor

CENTRAL POLLUTION CONTROL BOARD
NGRBA Cell

Joint inspection Report: Distillery

pate of Insnection: 04-09-2014

A: General Information
Name of the unit and address M/S National Industrial Corporation Ltd.,

Raja Ka Sahaspur, Billari,
District- Moradabad.

Name	 of	 the	 Proprietor/	 Contact
person - Designation
Contact No.

Shri V.N. Ojha,
General Manager,
Ph. NO-09012270066

Year of Commissioning. 1943

Sector Private
5. Production details.

Products
Installed Prod. Cap.
Consented Prod. Cap
Restricted Prod. Cap.

ENA/RS/Absolute Alcohol
60 KLD	

.

40 KLD
40 KLD

6. Raw materials & their requirement Molasses-200 MTD
7. Operational status Operating
B: Water Pollution and its Control:

Water Supply Source

Water Consumption (KLD)

Tube well

Industrial 1050 KLD

Domestic 12 KLD

Water Meter to show consumption Available

Flow measuring device installed at
outlet of ETP

Not available

Waste	 Water	 generation	 (KLD)
(before treatment)
I=. Industrial
> Domestic

10 KL/kl oppr at 40 KLD

400 KLD
10 KLD 

5. Waste	 Water	 treatment	 capacity
(KLD)
)%. Industrial
â Domestic

750 KLD

rtgrba.cpcbggmail.coin Distillery Format modified considering NGT directions



2

Details of ETP
>	 ETP	 Description	 with	 flow

diagram

Details of Reverse Osmosis plant,
if any

>	 Details of Multi Effect Evaporator,
if any

Bio digester 4 Settling pit- RO-Concentrated
Effluent used in Bio composition

Capacity of R 0 Plant-750 KLD

Not installed

Waste	 water	 discharged	 (after
treatment)(KLD)
â Industrial
Domestic

RO	 permeate	 after	 degasification	 used	 in
cooling tower and Agriculture

About 10 KLD
Mode of disposal of treated effluent
(Details)

On land (other than spent wash)

Sample distributed into no. of parts
(2/3)

3

Sludge disposal mode ---

Effluent	 collection	 locations	 &

analysis results (if collected)

Rs!,

Zia

Locations
ENQA2s27)

Parameters
pH son

(mg/1)
COD
(mg/1)

TSS
(mg/1)

RaOtzeretmeal.‘ $' 21 22 y 3 $„D L.

"lees" 1 1 7. 9 ict 47 90

(I) Information regarding Bio-composting
Active	 area	 for	 bio	 compost

preparation (m2)

7.5 Acre

Area for press mud storage (m 2 ) 2.0 Acre

Area for bio compost storage (m 2 ) 2.5 Acre

Spent wash storage capacity 22500 KL

Availability of pressmud Sugar Mills

Quantity of compost prepared

(Monthly statement of last year) 5400 MT

Quantity	 of	 pressmen	 procured

(Monthly statement) 17500 MT

Details	 of	 wind	 roses	 (Number,

length,	 height,	 width	 of	 stacking,

space between two wind rose)

30, L-90 M, H-1.8 M, W-3 M.

Distance between two windows 2 M.

Quantity of Effluent being used for

composting ( m3/day)

190-200 M3/day

Quantity of press mud being used 3500-4200 MT

ngrba.cpcb@gmail.coln Distillery Format modified considering NGT directions



3

for one cycle •	 •

Maturity time in days for one cycle 55-60 days

Arrangement for rainy season No such arrangement for covered composting

observed however, Lining, catch pits and patch

drains were present.

13. Quality of ground water in the area

and depth of ground water table

No measuring device

(II) Information regarding Ferti-irrigation
Details of treatment of spent wash
(details of bio methanisation,
primary and secondary treatment)